



First sample test report

Report No.:	Date:
<u>Evac GmbH, Feldstraße 124, D-22880 Wedel</u>	
Inspection report:	Attachments:
<input type="checkbox"/> first inspection <input type="checkbox"/> second inspection <input type="checkbox"/> new article <input type="checkbox"/> product changed <input type="checkbox"/> new supplier <input type="checkbox"/> new subsupplier <input type="checkbox"/> others	<input type="checkbox"/> functional test <input type="checkbox"/> dimensional check <input type="checkbox"/> visual inspection <input type="checkbox"/> material test <input type="checkbox"/> certificates <input type="checkbox"/> comments
Supplier:	Customer:
	Evac GmbH Feldstraße 124 D-22880 Wedel
Quantity delivered: Incoming No:	Drawing No: Serial No: Weight per unit [kg] :
Result:	Date, Initials
<input type="checkbox"/> all sizes correct <input type="checkbox"/> size deviations determined <input type="checkbox"/> released by welding supervisor <input type="checkbox"/> released under conditions <input type="checkbox"/> rejected <input type="checkbox"/> not necessary	
<input type="checkbox"/> released by quality person in charge <input type="checkbox"/> released under conditions <input type="checkbox"/> rejected <input type="checkbox"/> Incoming inspection required <input type="checkbox"/> Incoming inspection <u>not</u> required	
Comments:	